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Group Number Assessment
(in accordance with AS 5637.1-2015)

Number: 7-573196-CV
Issue Date: 06/09/2016

This is to confirm that the product as described below has been tested by AWTA Product Testing.

Testing was performed in accordance with AS/NZS 3837 - 1998 Method of test for heat and smoke
release rates for materials and products using an oxygen consumption calorimeter.

AWTA Product Testing report number: 7-573196-CV

Date of Test: 11/06/2010

Test Sponsor

The Laminex Group
332 Bay Road
Cheltenham Vic 3192

Sponsor Product Reference: “Laminex Chemical Resistant Laminate”
Sponsor Product Description: High pressure laminate panels — unadhered
Nominal Composition: Multiple layers of paper impregnated with formaldehyde based resins fused

together under heat and pressure Nominal Thickness: 0.8mm Density: 1kg/m2

Product Group Number Classification:  Group 2
Average Specific Extinction Area: 97.3m2/kg

Chris Campbell
Client Relations Manager

It should be borne in mind that the opinions expressed in this letter are based on a limited number of observations made on a
single sample and may be subject to alteration if more detailed testing was to be carried out. We recommend that you have
further testing conducted if the information above is critical to your decisions on this product.

The message/document(s) contained in this electronic attachment is intended for the party to which it is addressed and may contain confidential
information or be subject to professional privilege. Its transmission is not intended to place the contents into the public domain.

If you have received this transmission in error, its disclosure or copying is prohibited. Please contact us by collect call so that arrangements can be
made at our expense to rectify the error.
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